™

NG SERVICES

TEST REPORT

NAME OF CUSTOMER

ADDRESS

REFERENCE : Letter Ref. No. Nil dated May 03, 2020

DATE OF RECEIPT : 05/05/2020
DATE OF INITIATION : 05/05/2020
DATE OF COMPLETION : 08/05/2020

SAMPLE DESCRIPTION : TEST SAMPLE LABELED AS: -
Description |
WHITE COLOR MELT BLOWN FABRIC
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